
 

Appendix B 

Detailed Description of the Project 
Alternatives 

  



Nisqually Quiemuth Village Mixed Use Project 
ENVIRONMENTAL ASSESSMENT  1 

Appendix B - Expanded Description of the 
Proposed Project and 
Alternatives 

This appendix provides an expanded description of the alternatives that are analyzed within the 
Environmental Assessment (EA). A reasonable range of alternatives has been selected based on 
consideration of the purpose and need of the Proposed Action and opportunities for potentially reducing 
environmental effects. These alternatives include: 

▪ A commercial-heavy mixed-use development (Alternative 1),  
▪ A recreation-heavy mixed-use development (Alternative 2), and  
[...]
gpm). The City would also be able to provide fire service at 4,500 gpm at 20 psi where 500 gpm will be for 
water service, and 4,000 gpm for the fire flow.  

If Alternative 1 is operational prior to the installation of the new municipal well projects, two 67-foot 
diameter, 25-foot-tall storage tanks with a combined capacity of approximately 1,300,000 gallons and an 
associated booster pump will be developed on the Project Site to ensure fire flow and maximum peak 
water daily demand volumes are available (Appendix C of the EA). Alternative 1 may also use reclaimed 
water to reduce it potable water demand. While using reclaimed water would reduce the average potable 
water demands to 226,750 gpd from 363,129 gpd (see Table 6), the use of reclaimed water, if available, 
would not eliminate the need for the storage tanks because the maximum day demand (as high as 737,152 
gpd) and fire flow demands combined would still exceed the 350,000 gpd limit that the City would be able 
to provide. 

  



' I l 

., 

I 

. ' ~ ........ , 
-r I 

I 

--~-=-----r-,.,,.~ ---/--- EX/STING 24» 
SANITARY SEWER 
LINE 

f 

---------~-=--=----------~ 
I --- ~-~- -7" 

--------=--= ,&_ - :-~ ~-------= - 1--:. ----- --

~--- 7~T~15-- - -

FUTURE PLANNED s ~---
WATER LINE - -

/ EX/STING1168 

w_•0:1FR LINE 

POTENTIAL OFFSITE WATER 
_,,._. .. IMPROVEMENT AREA 

0 OFFSfrEWATER 
CONNECTION POINT 

---· EXISTING WATER UNE 

~ POTENTIAL OFFS/TE WASTEWATER 
- -~ IMPROVEMENTAREA 

~~~iiirrr--r--l-.-~-.-~ 1 0 OFFSfrE WASTEWATER 
P'iii~W:.-i~ ~+--'--¼-l--L.l-Ui---l f::::~.;;.;-...L::::!~ ~~1=-~_1_ =_J ' _,., CONNECTION POINT 

---- EXISTING WASTEWATER UNE 

0 500 1,000 Feet 

'""'""' 
FIGURE 6 

OFF SITE WATER AND WASTEWATER OPTION 



Appendix B 

Nisqually Quiemuth Village Mixed Use Project 
ENVIRONMENTAL ASSESSMENT  9 

Table 6: Estimated Average Water Usage with Reclaimed Water – Alternative 1 

Facility 
Average Daily 
Water Usage 

(gpd) 

Reclaimed Water 
Use Potential (%) 

Reclaimed Water 
Use Potential 

(gal) 

Average Daily 
Water Usage with 
Reclaimed Water 

(gpd) 

Apartments 45,000 10 4,500 40,500 

Theater 4,944 25 1,236 3,708 

Entertainment Center 1,400 25 350 1,050 

Retail 5,959 25 1,490 4,469 

Grocery 2,860 12 343 2,517 

Retail Parking Factor 6,860 25 1,715 5,145 

Office 630 25 158 473 

Hotel 14,600 25 3,650 10,950 

Golf Entertainment Facility 4,440 25 1,110 3,330 

Car Dealership 330 25 83 248 

Travel Center 496 25 124 372 

Restaurants 87,060 0 0 87,060 

Bowling Alley 4,880 25 1,220 3,660 

Live/Work Units 4,000 10 400 3,600 

HVAC 59,670 0 0 59,670 

Landscape Irrigation 120,000 100 120,000 0 

Total 363,129 - 136,379 226,750 

Source: Appendix C of the EA 

Off-Site Reclaimed Water Supply 

The Lacey, Olympia, Tumwater, Thurston Clean Water Alliance (LOTT)1 provides wastewater management 
services for the urban area of northern Thurston County, including wastewater treatment and production 
of Class A Reclaimed Water. Currently, there are 16-inch reclaimed water lines in Main Street NE and 
Gateway Boulevard NE (see Drawing E1.0 in Appendix C of the EA) that Alternative 1 could connect to for 
reclaimed water supply. While these pipelines are large enough to provide the necessary volumes of 
reclaimed water for Alternative 1, LOTT currently does not produce enough reclaimed water to put these 
lines to use. Planned upgrades to the Martin Way Water Reclamation Plant will address this shortage. 
Based on LOTT planning documents, those upgrades are currently planned for 2035 (Appendix C of the 
EA). Alternative 1 could connect to these lines in the future once sufficient reclaimed water becomes 
available. 

  

 

1 LOTT is a non-profit corporation that was formed by four government partners – Cities of Lacey, Olympia, 
Tumwater, and Thurston County. 



Appendix B 

Nisqually Quiemuth Village Mixed Use Project 
ENVIRONMENTAL ASSESSMENT  10 

Water Supply Option 2 – On-site Water Supply 

Under this option, water supply would be provided via an on-site water treatment plant and at least one 
groundwater well with a pumping capacity of 928-gpm. A secondary well with similar specifications would 
be installed to provide redundancy. The wells would be constructed with a 100-foot sanitary control area 
to be consistent with Washington Department of Health guidelines (Washington Administrative Code 
[WAC] 246-290-135). Existing groundwater quality will be tested for potential contaminants, including 
chlorinated solvents, to ensure the water treatment plant is designed to achieve the standards set forth 
in the Safe Drinking Water Act. Additionally, water testing shall be conducted to meet the USEPA’s 
standard on Per- and Polyfluoroalkyl Substances (PFAS) following Method 1633 (USEPA, 2024). A reservoir 
and booster pump to provide fire, standby equalization, and operational flows would also be developed. 
The water storage volume of the reservoir would depend on the number of wells and the volume required 
for water distribution lines with and without reclaimed water (see Water Supply Options 1 & Section 1.3, 
respectively, for more information on the potential on- and off-site reclaimed water supply). The 
reservoirs are proposed to be two 67-foot diameter, 25-foot-tall storage tanks with a combined capacity 
of approximately 1,300,000 gallons described under Water Supply Option 1. A conceptual layout of the 
potential on-site well, treatment plant, and reservoir system to serve Alternative 1 under Water Supply 
Option 2, is shown in Figure 7. 

1.3 Wastewater Treatment 

Appendix C of the EA includes an assessment of the wastewater flow generated under Alternative 1 and 
feasible options for treatment and disposal. As shown in Table 7, Alternative 1 would generate an 
estimated average daily wastewater flow of approximately 213,294 gpd, and peak flow of approximately 
432,987 gpd. If reclaimed water is used, the volume of treated wastewater would be reduced to 75,115 
gpd under average wastewater flow conditions and 279,737 gpd under peak flow conditions. Wastewater 
treatment under Alternative 1 would be provided via connections to the City’s wastewater collection 
system (Wastewater Treatment Option 1) or through the development of on-site wastewater treatment 
facilities (Wastewater Treatment Option 2).  

Wastewater Treatment Option 1 – Off-site Wastewater Treatment 

Under Wastewater Treatment Option 1, off-site wastewater services would be provided by connecting to 
existing sewer lines operated by the City and LOTT that convey wastewater to either Budd Inlet Treatment 
Plant or Martin Way Reclaimed Water Plant. As shown on Figure 7, the City currently maintains a 24-inch 
sewer line adjacent to the western boundary of the Project Site and LOTT manages a 24-inch sewer line 
that intersects Main Street NE and the eastern part of the Project Site. In addition, there are 12-inch and 
10-inch sewer lines along Gateway Boulevard NE that intersect the western portion of the Project Site. 
Alternative 1 would connect to the LOTT sewer main that intersects Main Street NE, to the City sewer line 
adjacent to the Project Site on its northwestern border, and to the City sewer lines in Gateway Boulevard. 
These connections would not require building off-site sewer lines as they are located either adjacent to 
or within the Project Site itself. The existing sewer lines have sufficient capacity to accept wastewater 
from Alternative 1; however, specific downstream improvements could be required.  

Potential off-site wastewater utility improvements are shown in Figure 7. As described in more detail in 
Section 3.13 in the EA, upgrades already planned by the City would be made to Pump Station #49 during 
construction of Alternative 1 to increase its capacity to accommodate wastewater generated by 
Alternative 1, including replacing pumps and electrical equipment. For the sewer line that intersects the   



FIGURE 7 

ALTERNATIVE 1- ON SITE WATER AND WASTEWATER OPTION 



Appendix B 

Nisqually Quiemuth Village Mixed Use Project 
ENVIRONMENTAL ASSESSMENT  12 

eastern portion of the Project Site, downstream sewer lines along Martin Way East (south of the Project 
Site) may require upgrades depending on the timing of other development projects in the area. These 
potential improvements and associated impacts are discussed in further detail in Section 3.13 and Section 
3.15.2 of the EA.   

Table 7: Estimated Wastewater Flow and Discharge – Alternative 1 

Facility 
Average Daily 
Wastewater 
Flow (gpd) 

Peak 
Wastewater 
Flow (gpd) 

Average Daily 
Wastewater Flow 
with Reclaimed 

Water Usage (gpd) 

Peak Wastewater 
Flow with 

Reclaimed Water 
Usage (gpd) 

Apartments 45,000 91,350 40,500 82,215 

Theater 4,944 10,036 3,708 7,527 

Entertainment Center 1,400 2,824 1,050 2,132 

Retail 5,959 12,097 4,469 9,072  

Grocery 2,860 5,806 2,517 5,110 

Retail Parking Factor 6,860 13,926 5,145 10,444 

Office 630 1,279 472 958 

Hotel 14,600 29,638 10,950 22,229 

Golf Entertainment 
Facility 

4,440 9,013 3,330 6,760 

Car Dealership 330 670 247 501 

Travel Center 496 1,007 372 755 

Restaurants 87,060 176,732 87,060 176,732 

Bowling Alley 4,880 9,906 3,660 7,430 

Live/Work Units 4,000 8,120 3,600 7,308 

HVAC 29,835 60,565 29,385 60,565 

Landscape Irrigation 0 0 (120,000) (120,000) 

Total 213,294 432,987 76,915 279,737 

Sludge Retained 1,800 3,650 1,800 3,650 

Net Discharge 211,494 429,337 75,115 276,087 

Source: Appendix C of the EA 

Wastewater Treatment Option 2 – On-site Wastewater Treatment 

Wastewater Treatment Plant 

Under Wastewater Treatment Option 2, an on-site wastewater treatment plant (WWTP) would be 
constructed in the southeastern portion of the Project Site to treat the wastewater generated by 
Alternative 1 (see Figure 7). The proposed WWTP would utilize a membrane bioreactor (MBR) plant with 
ultraviolet radiation (UV) treatment of the membrane filtrate and would be operated by certified 
personnel. This system would allow the WWTP to treat the wastewater to USEPA reuse standards, be 
consistent with Washington State Department of Ecology (WDOE) Class A effluent standards, and facilitate 
both surface/subsurface discharge as well as reclaimed water use. As described in more detail in Section 



Appendix B 

Nisqually Quiemuth Village Mixed Use Project 
ENVIRONMENTAL ASSESSMENT  13 

3.2.4B of Appendix C of the EA, the proposed on-site WWTP would consist of the systems shown in Table 
8. 

Table 8: On-Site WWTP 

Systems for Treating On-Site Wastewater 

Headworks Consists of flow measurement and screening systems 

Covered Holding or Equalization 
Basins (anoxic zone) 

Designed to stabilize peak flows to the MBR tanks. 

Aerated Tanks Converts ammonia to nitrates.  

Disinfection facilities 
Provides substantial disinfection and deactivation for wastewater prior to 
surface disposal or reclaimed water uses using UV2 

Biosolids stabilization basin Stabilizes, thickens, and processes biosolids  

Supernatants recycle pump 
station 

Pumps supernatant into the reclaimed water storage or into the infiltration 
areas 

Operations building 
Houses the plant controls and blowers, office, and laboratory facilities and 
also acts as a chemical storage and handling facility 

Reclaimed Water Storage 
Reservoir 

One or more reservoirs would be constructed to store reclaimed water for 
toilet flushing, landscape irrigation, and emergency fire flow and fire 
sprinklers on the Project Site 

 

Due to the topography of the Project Site, the majority of wastewater generated under Alternative 1 can 
be served by gravity sewer lines. The remaining portion of the wastewater that cannot be conveyed via 
gravity will be routed to a sewage lift station which would include a foul air collection and scrubbing 
system to control odors. In addition, the lift station would be a duplex system with backup power to 
improve reliability. This backup power can be supplied by an emergency standby diesel-powered 
generator. For additional information about the WWTP, see Appendix C of the EA. 

Reclaimed Water System 

If a reclaimed system is utilized for reducing water demand, a 1,300,000-gallon reservoir would be built 
to store reclaimed water for toilet flushing, landscape irrigation, and emergency fire flow and fire 
sprinklers on the Project Site. In addition, a booster pump would be required to provide the necessary fire 
flow. Following treatment to WDOE Class A effluent standards, WWTP effluent would go directly to the 
onsite reservoir. In the event of low reclaimed water levels, a control valve in the potable water backup 
pipeline would open and supply backup potable water through an “air gap” to the reservoir until sufficient 
reclaimed water levels are achieved3. The amount of reclaimed water generated by the sanitary sewer 
treatment facility will be greater than the demand for reclaimed water; therefore, the need for 
supplemental potable water is anticipated to be minimal (Appendix C of the EA).  

 

2 Prior to storing the disinfected effluent, chlorine would be added to maintain disinfected levels 
3 As required by International Plumbing Code 



Appendix B 

Nisqually Quiemuth Village Mixed Use Project 
ENVIRONMENTAL ASSESSMENT  14 

Disposal of Treated Wastewater 

All surplus treated wastewater not needed for the reclaimed water system would be discharged in one of 
the following ways as shown in Table 9. 

Table 9: Alternative 1 Treated Wastewater Discharge Methods 

Discharge Method Description 

On-site Ponds and 
Infiltration Basins 

A reclaimed water pond facility would be developed on the Project Site that consists 
of approximately 7.5 acres of ponds and approximately 0.4 acres of infiltration basins. 
The ponds would be designed as water features within the Project Site or as 
standalone ponds and would allow for both infiltration and evaporation. The 
infiltration basins would be placed under a parking lot to avoid potential impacts to 
landscaping or other uses. 

On-site Groundwater 
Injection Well 

One or more Class V injection wells would be developed on the Project Site. The wells 
would inject treated effluent under pressure to a depth above the underlying aquifer 
where it would continue to be treated as it moved through the vadose zone and into 
the aquifer. The injection well would be regulated by the USEPA under their 
Underground Injection Control program. The injection point for the effluent would be 
placed as far as practicable from the potable water well to ensure maximum 
filtration. 

Source: Appendix D of the EA 

In addition to treated effluent, approximately 1,800 gpd of biosolids would be produced by the 
wastewater treatment process on average (peak would produce up to 3,650 gpd). When bi-annual 
cleaning is required for the treated biosolids, the biosolids would go through a thickening process before 
being dried and subsequently delivered to a municipal solid waste landfill or a dedicated sludge disposal 
site. 

1.4 Law Enforcement, Fire Protection, and Emergency Medical Services 

The Lacey Police Department (LPD) provides law enforcement services to the City and is currently the 
primary agency responsible for law enforcement within the Project Site. The Tribe operates its own justice 
system, which includes a comprehensive Public Safety Department composed of three major divisions – 
Police, Corrections, and Fish and Wildlife. The Nisqually Police Department is responsible for enforcing 
the law on the Reservation. Following the acquisition of the Project Site into trust, the Tribe intends to 
hire new Tribal Police officers to provide law enforcement services to accommodate Alternative 1, and 
Tribe-managed security cameras would provide surveillance of proposed structures, parking areas, and 
ancillary facilities. The Tribe intends to enter into an agreement with the City for the coordination of law 
enforcement, prosecution, and court administration, which will identify the scenarios when cases would 